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TEST 4%’ No.: STR17109023S
3L BB TS A itk BL3350C1865007S2PACC
*ilﬁq;%%( Chinese 25.2V, 6700mAh,168.84Wh
Sample name i3S Li-ion Polymer Battery BL3350C1865007S2PACC
English | 25.2V, 6700mAh,168.84Wh
= Elé‘ ==}
FE b 0141
Sample No.
éﬁ%{i GlobTek, Inc.
Consignor
ESTRaL t¥ivA RERFERE G IR A PR A A
Manufacturer GlobTek (Suzhou) Co.,Ltd.
- WA E COCTape e Pa g i Seg fbsEF1)
L ‘ f ST/SG/IAC.10/11/Rev.6, 38.3
HHE bt

Test method
and criterion

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"

FF b W KRR E M, N~ 183.3*148.5*39.6mm
Appearance Gray prismatic battery, size 183.3*148.5*39.6mm
FimdE R H Y TRz H 3
et A A 2017-12-05 ATz H A 2017-12-06 ~ 2017-12-15
Accepted date Test date

[ 17 AN DA R AN 22) NI L RN 1 /S N 7 M NI O -3 SN 1431

IR H . . . Lo -
Test item Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact,
st items
Overcharge, Forced discharge.
LW, AR AT SIS B COC T AE B D s 0 g S R bR v T )
ST/SG/AC.10/11/Rev.6, 38.3 hruE LK,
The sample has passed the test items of UNITED NATIONS "Recommendations
A on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
WRRES ST/SG/AC.10/11/Rev.6, 38.3
Conclusion
%k H#l(Issue date): 2018-01-08
#iE
Comments
St » g*a Wl 32 = Y ¥/5 D
Compiler: Checker: _’FI‘/ Appr.over

RO SR e 43 A BR 22 )
Shenzhen SEM.Test Technology Co., Ltd.

H270, 12 W
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TEST 255 No.: STR17109023S
N FEEL SR B RS S N s -
e | W E 2 N AL KT &It
Standard requirement or the clause .
No. Name of test Test result Test conclusion | Remarks
number of standard
BeAE Tk i i g 5 s
1 e AR FRMETMT) UN Manual of Tests and Criteria | VL% 1 e /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 4 T.1 Test | See Appendix 1 Passed
T.1
A T ak S is i g 45 s
5 i IR FRAET-MY UN Manual of Tests and Criteria | WLkt 2 & /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 k4 T.2 Test | See Appendix 2 Passed
T.2
BeA B Tk S is i g 5 s
3 R FRAETEY UN Manual of Tests and Criteria | WK% 3 Lk /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 4 T.3 Test | See Appendix 3 Passed
T.3
A E T ak it Pic i g 5 sei A
4 s PAETMY UN Manual of Tests and Criteria | JLIff % 4 Hi& /
Shock ST/SG/AC.10/11/Rev.6, 38.3 ik T.4 Test | See Appendix 4 Passed
T.4
S BAE COCTE I S i i i s 1 SEg
5 Ex:er:al PrEFMY UN Manual of Tests and Criteria | W% 5 ok /
short-circuit ?‘IgSG/AC.lO/ll/Rev.G, 38.3 k4 T.5 Test | See Appendix 5 Passed
BAE T E I S i i i s e
6 FEYppih FrEFMY UN Manual of Tests and Criteria | W% 6 otk /
Impact ST/SG/AC.10/11/Rev.6, 38.3 A% T.6 Test | See Appendix 6 Passed
T.6
A E COCT ki Pic g 5 sei A
7 e FRUETFUFY UN Manual of Tests and Criteria | W.H#% 7 % /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 ik T.7 Test | See Appendix 7 Passed
T.7
BAE COCTE I S i i i i1 SEg
8 i GEN FRAEFMY UN Manual of Tests and Criteria | W.ift#% 8 Lk /
Forced discharge ST/SG/AC.10/11/Rev.6, 38.3 A% T.8 Test | See Appendix 8 Passed
T.8
MR IR IE I, . . .
T;éjt‘ffif’nﬁm WERELEE: 20°C -25°C;  MAEEMRAE:  45% - 75%
vire Ambient temperature: 20°C - 25°C, Ambient humidity: 45% - 75%
condition
BT H ,
Test items
S A 4
AL R A E)Bﬁ
Subcontracted o N - / 03 /
test condition LS ame co
Subcontracte €
d Laborator Huhk .
y ' CERS
Addres / /
S Tel

RO SR e 43 A BR 22 )
Shenzhen SEM.Test Technology Co., Ltd.

3T, L1277
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TEST w5 No.: STR17109023S
S §
Appendix 1
75 1 TIRI H 45 1o AR
No. Name of Test Items Altitude simulation
MR AT iR _ N T
B i PR MR T Before W5 After Bk %IJ% Hi T3k &t
Sample No. | Sample status P 5T FFEE HLE ZEMY i FFEE HLE Ma?; ;OSS Res'd(l;/a)l ocv w
m; (g) V1 (V) m, (g) V2 (V) 0 0 Test result
01 jﬁfjﬁﬁf&;j 912.555 | 29.389 | 912.553 | 29.356 0.000 99.89 o)
02 | HUCEERE | 930.484 | 29.382 | 930480 | 29.351 | 0.000 99.89 o
03 jﬁfjﬁﬁf&;j 932.617 | 29.380 | 932.611 | 29.331 0.001 99.83 o)
04 | HUCEERE | 933.802 | 29.384 | 933.795 | 29.334 | 0.001 99.83 o
05 SOSQijjﬁﬁfged 932.495 | 29.379 | 932.487 | 29.353 0.001 99.91 o)
06 | SOUErRl | 896.977 | 29.386 | 896.972 | 29.365 | 0.001 99.93 o
07 SOSQijjﬁﬁfged 928.663 | 29.384 | 928.656 | 29.360 0.001 99.92 o)
08 SOUCERAM | 927714 | 29.381 | 927.708 | 29.354 0.001 99.91 o)

50 CYC Fully Charged

DS

T L-ilttie;  V-FFSG DA, R-BEER,  F-RK; O-Joilds. JofF=. ofifh. Enicd. JokK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

RO SR e 43 A BR 22 ) %400, 12
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %%'5 No.: STR17109023S
% 2
Appendix 2
s 5 AT H 4455 i
No. Name of Test ltems | Thermal test
MR AT kY _ N T
RS | s | Before MRARLARSr | gk | R | R
Sample No. | Sample status P 5T FFEE HLE ZEMY i FFEE HLE Ma?; ;OSS RESId(I.(,I)/a)| ocv w
my (9) Vi(V) m; (9) V, (V) ° 0 Test result
01 | HUERN | 912553 | 20.356 | 912.247 | 28.844 | 0.034 98.26 0
o2 | HUCEERE | 930480 | 29.351 | 930.118 | 28.840 | 0.039 98.26 o
03 |, HWERU | 932611 | 20.331 | 932.340 | 28.813 | 0.029 98.23 0
04 | HUCEERE | 933.795 | 29.334 | 933512 | 28.845 | 0.030 98.33 o
05 | 07Ustil | 932487 | 29.353 | 932.204 | 28.827 | 0.030 98.21 0
06 | SOUERRl | 896.972 | 29.365 | 896.611 | 28.845 | 0.040 98.23 o
50 Y5t A
07 | 0EtRN | 928,656 | 29.360 | 928.313 | 28.830 | 0.037 98.19 o
og | SOUiEmL | 927708 | 20.354 | 927.384 | 28.846 | 0.035 98.27 o

50 CYC Fully Charged

DS

T L-ilttie;  V-FFSG DA, R-BEER,  F-RK; O-Joilds. JofF=. ofifh. Enicd. JokK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

RO SR e 43 A BR 22 ) %500, 12
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %%'5 No.: STR17109023S
o ® 3
Appendix 3
] 3 PRI H 4455 esh
No. Name of Test Items | Vibration
MR AT iR _ N T
oy B L Hr Before M) After Rk élﬁ']% i Mk
Sample No. | Sample status Lt T FriE% R Rt T Frg R Ma?; ;OSS RESId(I.(,I)/a)| ocv A
my (9) Vi(V) m; (9) V, (V) ° 0 Test result
01 |, HWSERN | 912247 | 28.844 | 912.247 | 28.844 | 0.000 | 100.00 o
o2 | HUCEERE | 930.118 | 28.840 | 930.118 | 28.837 | 0.000 99.99 0
03 |, HWEERN | 932340 | 28.813 | 932.340 | 28.813 | 0.000 | 100.00 0
04 | HUCEERE | 933512 | 28.845 | 933512 | 28.845 | 0.000 | 100.00 o)
05 | S0PUstRN | 932204 | 28.827 | 932.199 | 28.827 | 0.001 | 100.00 o
06 | SOUERRl | 896.611 | 28.845 | 896.611 | 28.843 | 0.000 99.99 o)
07 | 0JUstRN | 928.313 | 28.830 | 928.310 | 28.830 | 0.000 | 100.00 o
08 SOUCEERN | 927384 | 28.846 | 927.384 | 28.846 | 0.000 | 100.00 0

50 CYC Fully Charged

DS

T L-ilttie;  V-FFSG DA, R-BEER,  F-RK; O-Joilds. JofF=. ofifh. Enicd. JokK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

RO SR e 43 A BR 22 ) %600, 12
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %%'5 No.: STR17109023S
b &£ 4
Appendix 4
F 4| BRIE £ bl
No. Name of Test ltems | Shock
MR AT iR _ N T
oy B L Hr Before M) After Rk élﬁ']% i Mk
Sample No. | Sample status Lt T FriE% R Rt T Frg R Ma?; ;OSS RESId(I.(,I)/a)| ocv A
my (9) Vi(V) m; (9) V, (V) ° 0 Test result
01 |, HWEERN | 912247 | 28.844 | 912.247 | 28.841 | 0.000 99.99 o
o2 | HUCERRE | 930.118 | 28.837 | 930.118 | 28.837 | 0.000 | 100.00 o)
03 |, HWEERN | 932340 | 28.813 | 932.340 | 28.813 | 0.000 | 100.00 0
04 | HUCEERE | 933512 | 28.845 | 933512 | 28.845 | 0.000 | 100.00 o)
05 | S0PUstRl | 932199 | 28.827 | 932.199 | 28.827 | 0.000 | 100.00 o
06 | OUCERRN | 896.611 | 28.843 | 896.611 | 28.843 | 0.000 | 100.00 o)
07 | 0JUEtRN | 928.310 | 28.830 | 928.310 | 28.830 | 0.000 | 100.00 o
08 SOUCEERN | 927384 | 28.846 | 927.384 | 28.846 | 0.000 | 100.00 0

50 CYC Fully Charged

DS

T L-ilttie;  V-FFSG DA, R-BEER,  F-RK; O-Joilds. JofF=. ofifh. Enicd. JokK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

RO SR e 43 A BR 22 ) 7o, 12
Shenzhen SEM.Test Technology Co., Ltd. Page of




71

e %45 No.: STR17109023S
M £ 5
Appendix 5
J¥ . A H 455 S
No. Name of Test Items External short circuit
g E Rk ¥ B o )
ﬁlﬁ]éﬁ? ﬁétﬁ])lj(%% M:f l]Ellternal Te'n_w“pjtlaurire Ymﬂlﬁ%% %’E
Sample No. Sample status (C) Test result Remark
HIGEe L
01 1 CYé\IZTLJ’:;Iy Charged 56.4 (@) /
HIRGEA T
02 1CYC I;ully Charged 56.2 O /
FUsE AT
03 1 CYé\IZTLJ’:;Iy Charged 56.3 (@) /
HIRGEA T
04 1CYC I;ully Charged 56.5 O /
50 IRSEATEH
05 50 CYé\IZLlJ:IIy Charged 56.4 O /
50 KSEA A
06 50 CYC l;ully Charged 56.3 O /
50 ke 7l
07 50 CYé\IZLlJ:IIy Charged 56.4 (@) /
50 KFEA A
08 50 CYC l;ully Charged 56.5 O /
DS

Er DA RBH FHlKG O-JofifA. JomR. JolE K.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

RO SR e 43 A BR 22 ) #8l, 12
Shenzhen SEM.Test Technology Co., Ltd. Page of
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et %45 No.: STR17109023S
i & 6
Appendix 6
] 6 AT 44 75 At
No. Name of Test Items Impact
RS £ ok i AT S5t o )
*iu%éﬁﬂ? ﬁétﬁlﬂk%‘% M:f lqE?(ternaI Te,n_ﬁ“pjéliire ‘{Jr\"hit%% %’Yf_
Sample No. Sample status (C) Test result Remark
B X 50%75 5
09 1 Cve 50% Capasiy 131.2 o }
TR 50% % &
10 1 CYC 50% gapity 1287 O /
B X 50%75 5
1 1 CY(/Z\SO% gapity 126.6 o) /
TR 50% % &
12 1 CYC 50% gapity 1308 O /
B X 50%75 5
13 1 CYe 50% Capasiy 128.1 o }
LR H

T D-fififh; F-fdk; O-Tofffk. Tk,

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

RO SR e 43 A BR 22 ) o, 12
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 45’5 No.: STR17109023S
B *x 7
Appendix 7
Fe'g 7 W H 445K R
No. Name of Test Items Overcharge
FEM 9~ FEARAS MR L #IE
Sample No. Sample status Test result Remark
HIGEATEH
14 1 CYé\IZTLJ’:;Iy Charged O /
T IRGEA TR HL
15 1CYC I;ully Charged O /
HGEATEH
16 1 CYé\IZTLJ’:;Iy Charged O /
T IRGEA TR HL
17 1CYC I;ully Charged O /
50 KSEA T
18 50 CYé\IZLlJ:IIy Charged O /
50 KSEA A
19 50 CYC liully Charged O /
50 KSEA T
20 50 CYé\IZLlJ:IIy Charged O /
50 KSEA A
21 50 CYC liully Charged O /
S|

T D-fififh; F-fdk; O-Tofffk. Tk,

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

RO SR e 43 A BR 22 ) 5510 U, J12 mg
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %i*5 No.: STR17109023S

M %& 8

Appendix 8

s g | WRITUH £ s

No. Name of Test Items Forced discharge
ERE TR FEARIRAS DA & #E
Sample No. Sample status Test result Remark

22 L Chnaly it o /
23 L oty B o /
24 L hnaly e o /
25 Loty B o /
26 L hnaly ) o /
27 L oty B o /
28 L hnaly ) o /
29 L oty B o /
30 L hnaly e o /
31 L oty B o /
32 s0 Ry it o /
33 o nay B o /
34 s0 Ry it o /
35 so B o /
36 s0 Ry it o /
37 so B o /
38 s0 Ry it o /
39 so B o /
40 s0 Ry it o /
4 so B o /

T D-fififh; F-fdk; O-Tofffk. Tk,

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

RO SR e 43 A BR 22 ) 511 50, 12 5T
Shenzhen SEM.Test Technology Co., Ltd. Page of
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Fom R R
Sample photo
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www.globtek.com
Rechargeable Lithium-lon Battery
MODEL NO: BL3350C186500752PACC

PART NO: BLI350CT186500752PACC
25.2Vde 6700mAh 168.84Wh
IEC designation: TICR1%66-2

CAUTION:

“May exglode il disposed of m e 0N
Uksts sppecilind charguer oivly %
D nat short circuit

~
wGlobTek, Inc.’

\ MADE INCHINA 077"

J

45 No.: STR17109023S
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